VILLAGE OF LIBERTYVILLE
WASTEWATER TREATMENT PLANT
CHEMICAL PHOSPHORUS REMOVAL
IMPROVEMENTS

Libertyville
spirit of independence



Plant Specifications:

*Permitted design average daily flow

IS 4 mgd

*Design maximum flow is 8 mgd.

e TWO Se
25% of t
/5% of t

parate plants. Plant A treats
ne flow and Plant B treats

ne flow.

A

11111111111111111111111111111111



Phosphorus Effluent Reduction Improvements

*Mandated by IEPA Permit to be at 1.0 mg/I
(monthly average) by April 1, 2020.

Currently at approximately 4 mg/l (monthly
average).

*Phosphorus Reduction Feasibility Study
Indicated that chemical treatment is most cost
effective measure to meet compliance
standards.

A

11111111111111111111111111111111



Phosphorous Removal Feasibility Study

ALTERNATIVES

A/O
A%0 Processes
Sequential Batch Reactor (SBR)

University of Cape Town Process
(UCT)

Virginia Initiative Process (Mod. UCT)
Phostrip Il (extended Phostrip)

3 Stage Westbank process

5 stage Bardenpho Process
Membrane Biological Reactor (MBR)
EBPR w/ VFA Addition

Chemical Precipitation

CONSIDERATIONS

Influences of recycle flow (nitrites)
COD/P - BOD/P Ratios

Effectiveness for Reliable TP Removal
Carbon Source (cost)

Substantial Capital Costs

Complexity & Manpower
Maintenance Costs

Operational Costs

Operational Problems (foaming &
washout during peak flows)

A

Liber

spirit of in.

tyville

dependenc



Phosphorous Feasibility Study

Evaluated Biological & Chemical Treatment Technologies

Biological: A%0, UCT and MUCT Processes
Chemical: Alum, Ferric Chloride and PAC Addition

Bio-Win Modeling indicated wastewater characteristics could
not support bio treatment with out addition of carbon source

Bio process requires major plant modification 2 plant within
the plant.

20 Year Present Worth Analysis: Chemical Addition lowest cost

- A20 Process = $27.9 Million
- UCT Process = $32.4 Million
- MUCT Process = $31.2 Million

- Chemical Addition = $12.5 Million




CHEMICAL vs Biological P REMOVAL

Chemical P Removal

Biological P Removal

Consistent Performance

Less disruptive/simpler
operation
Additional operational cost

for chemical & residual
disposal

Nuisance precipitates

Redundancy back-up to bio P
(future)

Lower Operational cast

Creates opportunity for P
recovery

Requires additional
bioreactor volume (SSS)

Dewatering Impacted
Nuisance precipitates




Typical Biological Process

Influent

Nitrified Recycle

N

Effluent
»| Anaerobic | Anoxic Aerobic Tank Secondary
Tank Tank Clanifier
RAS
[ 7 ™
—




Phosphorus Effluent Reduction Improvements

*  Chemical Phosphorous Removal chosen method.

*  The Village is pursuing financing through the IEPA’s Water
Pollution Control Loan Program.

* Project is currently being solicited for competitive contract bids.

«  Estimated total (engineering & construction) project cost is
$2,770,000.

A

Libertyville

spirit of independence



CHEMICAL P REMOVAL

Phosphorous is
removed by adding
metal coagulants
(alum/Ferric) through
co-precipitation and
adsorption.

Transforms soluble
phosphorous to
particulate form.

* Secondary Treatment
solid-liquid separation P
incorporates into the
biomass removed by
wasting.

N AR SR PR A i) - 57 5 ol e
LA Gkt SRR - o Vool N0 o I o B




Proposed Chemical Buildin

E.ij_/_ug_d_m_r ﬁl_ — ||I /J ] LE ] |

e

7
ﬂ?

s

1. PROPOSED PHOSPHORUS CHEMICAL FAPING SHALL CONSEET OF A PUC
SDR=E1 GHASE, OF THE SIZE SPECHFIED, BETWEEN VAULT STRUCTURES
ma::gm l ‘lf.l E_MLH. BURY DEPTE FOR

. AREAS KOT RESTORED WTH $00 T0 8§ RESTORED fl
WITH MIMIMUM 4-BNCHES PULWERRED TO@SOL, IHHTMHEH !
MINTURE, FERTILITER, AN ERDSJON CONTROL BLANKET, /

3. MATURAL EAS SERVICE AND METER 10 B WSTALLED AT MEW J
GHEMICAL BUILOING AMD REESTABLISHED AT CHLOBINE BURDING,

[THTROL
LD

I KON-FOTABLE )

=
Eﬂ
=
E B
B
/ we
W —LFOIBLE EE
# TOPSOL KND S00 T
Eﬂm:.'rlo} £ RECONECTAT
ST FENCE =" PROPOSED STORM JaLET
STORM KLET PROTECTION =
TRANBULAR ST DIKE T
A
COCONUT COR LOG T
STORMWATER GALGULATIONS E
TATAL LT ARER 26TE AE Bl | =
IISTING I Ziea . = =
mnmmmpmmun 07 A8 S =
DETENTIGN VELIME i 551 ¢F —- =
UETENTION VOLIUME PROVIDED TIer w ==
| £5
* E3 FAOM THE TOTAL LOT AREA ARE THES| |
AN Y0 ThE TREATWENT FAOE Wu. ERATR BN = / E
LALDOK. CLARFIERS) AAD WHICH ARE NOT | DECHARGED WITHOUT = - w
-] =
- - =
THE R u“nw%mu:u’umuum UTIURING THE g | =E
= 8
=
o

! // ‘i'.
f i —
| / B 4%£-800 PVC: D18 s
s/ [ e |
i 7 | =
I K g
L/ N I = <
] 3 g
§ | T 7 7 7 I~ =
i | If ’ E‘. P Ex b° S I 1.; RAME |
b ' oy e || QOOD
: | | . ]
.g | | M~ ~. = CONCRETE APRON =R
E | 1 CHLERINE 5 ABD, BASE, Civs, GRASE 6 0R 9 ki
L | me 3 =
4 | ™~ U [+ & FILTER
! [ N i EUILDING
-_s | \ IR -
:i i ll | A5 BN UMOERLAYMEN

Libertyville

spirit of independence



Proposed Chemical Building Piping Plan

A
— i i
i~ i
B A
3 e BT il S i

,_...'i'

*
=
E
i
o
]
=
H
H
Wb

e

CHEMICAL BUILDING PIPING

LIBERTYVILLE WWTP
PHOSPHORUS REMOVAL FACILITIES

FoD2

FOR REVIEW ONLY NOT FOR BIDDING  18-FEB-2018 Liber .Ile

spirit of independence



Proposed Chemical Building Sections

KEYNOTES

jads d : st
!

T Pae bk, W, e ke o S

H I
CO0dO0COOCCOOCOO000ODO0OOOJ0OO00O00O

@

i
:
!
i
k
:
5

ipee gty
-

P ik 1 1 ok s i v i
= 5 Conamie burdaton ek, A €ratus Somirge.

Tonkgh
1T B e g i) WD Sk oyt et 13 ek pald ccee
».

3
0 R TRO mofing rerem.
T AT or S aiation Sveteyemer Gowr bkt

S o - - - - - - -

5)
=3
1o

e ;

= i =

e Libertyville

spirit of independence

(3 2w ascrion



Libertyville, IL Jar Test Results
—e—Hyper+lon-1997 —e—Alum ----0.7 mg/L Goal

2R NN W
o wn o w o

Final TP Concentration (mg/L P)

o
)

o
o

- 20 40 60 80 100 120 140 160
Chemical Coagulant Dose Rate (Gallons per MGD)

ALUM JAR TEST RESULTS

0.75 mg/I (target) = 98 gal./mgd x 3.75mgd = 368 gpd
368gpd x $1.00/gal. = $368/day $368/day x 365 day/yr. = $134 k/yr.
34 truckloads/yr. or 1 truckload/1.5 weeks




All are Welcome to Visit us!

Libertyville

spirit of independence




Questions?

Paul Kendzior, P.E., C.F.M. Director of Public Works
and

Steve Vella, WWTP Superintendent

Village of Libertyville
200 E. Cook Avenue
Libertyville, IL 60048

A

Libertyville
spirit of independence



